


@ = Part Used in Repair Kit
% = Part Used in Sub-Assembly

ITEM# PART #

QTY 
REQ'D 

ON 
TOOL

TapeTech®                               
10" Easyclean™ Box                       

27TT                                    

ki
ts

su
b-

as
se

m
bl

ie
s

1 210059 2 SHOULDER SCREW                         
2 219064 2 SPRING WASHER                          
3 210058F 2 LATCH
4 489023 2 #6 FLAT WASHER SST                     
5 260032G 1 10" RADIUS PLATE 
6 059018 4 6-32 THIN PATTERN STOPNUT SCREW SST            
7 059016 8 #6 LOCKWASHER MEDIUM SPRING SST                %
8 219080 2 6-32 X 5/8 FILLISTER HEAD SCREW SST    
9 206003 1 DIAL ASSEMBLY

10 202021 1 SPECIAL NUT                            
11 203010 2 CROWN SPRING
12 209016 4 4-40 X 7/32 BIND HEAD SCREW SST        
13 210007 2 PUSH ROD
15 210057 4 BLADE HOLDER CLIP
16 260005G 1 10" SUPPORT BLADE HOLDER
17 209012 2 4-40 X 1/4 FILLISTER HEAD SCREW        
18 059161 4 4-40 X 3/8 FILLISTER HEAD SCREW SST    
19 260071 2 10" SPACER ROD
20 270023G 1 10" SIDE PLATE, RIGHT
21 059038 4 #4 MEDIUM SPRING LOCK WASHER                       
22 059107 1 6-32 X 1/4 FLAT HEAD SCREW SST         
23 212022 2 CLIP,REPAIR @
24 219039 2 SKID, LEFT @
25 219081 6 6-32 X 7/16 FLAT HEAD SCREW SST        
31 059102 6 4-40 X 1/4 FLAT HEAD SCREW SST         %
34 059020 14 6-32 X 3/8 BIND HEAD SCREW SST                         
36 059015 4 6-32 X 1/4 FILLISTER HEAD SCREW SST                 
37 202020 3 SPRING ANCHOR
38 260031G 1 10" BOTTOM PLATE
39 059225 1 10-32 LOCKNUT        
40 260033G 1 10" AXLE SUPPORT
41 059029 3 6-32 X 5/8 FLAT HEAD SCREW SST                         
42 280045G 1 AXLE (REPLACES 260045G)
43 209042 3 #10 BRASS WASHER                       @
44 209047 1 NYLINER BEARING                        
45 809006 1 #14 BRASS WASHER                       @
46 202036 1 SHOULDER SCREW                         
47 889030 4 4-40 X 3/16 FILLISTER HEAD SCREW       
48 310051F 2 BOX WHEEL @
49 219067 2 #310 BUNA "O" RING @
50 260097 1 SEAL PLATE, 10"
51 200052F 2 SHOULDER SCREW   (REPLACES  210073) @
52 260096 1 SEAL, 10"
53 260050G 1 10" PIVOT RETAINER ANODIZED
54 059051 2 6-32 X 3/16 FILLISTER HEAD SCREW SST               %
55 260009G 1 PIVOT AXLE
57 059148 4 NYLINER BEARING    (REPLACES  219076)                 @
58 210060 2 PIVOT BEARING

© January 2006   TapeTech® Tools. All Right Reserved
Prices subject to change without notice


